MW AndyMark

Powered Elevator

(am-5551, am-5560, and more)
Assembly Guide

VE:: 0GB 0000000000000 00s)
cos e @300
e o
oo 204 [ weilo
o oe see k@ I &)
° oo e sy e
esoee oo e 889 e
oee oo |0 s [0 ‘e
oo oo e st e
e . ool e [ LR
see o] oo e e (L2 ee e
veo|ef|e oo le ek [b4 veele
socfef]e ee e oo e ossle
XA RS ece e Ll (i el
seefefl|® sos e senle veale
vooefle veols e oo
voo oo seols sesls
eeoluf|e veo K04 [
ofef|e vesle soile
voo|efle vools Sals
veo|e||e weo e Soel's
woo|ef|® veole o e
weolef|e co e A
veolel|e soe e s
eeo|ef|e vecle o
veelef]e veole R [
veolelle vee pesie
veolefle eeee
soe el see e bodd [he
soe o] "o L Lt b
sco o] LEE AR bood b
cofef]e veols sonle
vooef|e veole veule
eoofof|® soo v tee e
veolel|e voo e vou i
weoel|e veole vosle
LEEREE A . J .
veoe]|e veo|e ¢ [® .
LEXA R AR eoo | *A@ Q00@Feccscs e .
seo el LR .o
sce o]l see b o
ecolef|e wee sos
veolef|e veole oss
eooef|e voole A
veoef|e veels -
woelef|e eoefe o8 b 7 S
voolef|e veele R B
voolef|e voe e R Bl I
wooef|e veole 2] 5 I
voolefle veole had il 4 1=
voolefle eoee veala|e
vooef|e soole o 54
voolef]e eools ] 4 1<
voolefle voee 23 2
soe |ef|e so00 | ot
sco|e||e soe e e
soo e s e e,
soo el soe e (o
soe o] LE LAY op»
soo|e||® soe e 29¢
voeef|e voe e 2 L
voele]|® vools
voelef|e eoee o .
soo ||| sce e »:
soe el soe e L Bt
eoe o] so0e e Lbd bd
soeef|® oo e b B
eoefe]]|® soe e baad B4
socfe]|® . baad Be
voo|s||*]|?8 0. venle
veeloll A gaaadeseeseesd & voele
voe el |*(o) voule
eoo e cee
sce|e]|e oo
eco |oflellp oee
soo ol ceo
woe e o]l ceo
o |ef|e]]* SadN D
eoolof|e]]|* a4 10
eoe|e||e]]|*® Lotd M 1L
oo lef|ef]|* ed I
MHINIG voole
soe|efe]|* eoo o]y
voe|ef]|e]|* oce oy
voe|ef|e]||* oee o]y
seels




Revision # Date Purpose

0 11/11/2024 E. Scime Original Document
N. Massouda 12/17/2024
Reviewer Name Date Reviewed

Need help with an AndyMark product? Contact us at support@andymark.com or (877)-868-4770.

Page 2 of 33 W



mailto:support@andymark.com

Recommended Tools List

Component ‘ Part # \ Qry \
5/32" Allen Wrench am-2751 1
3/8" Wrench am-2745 1 &
2
1/2" Wrench am-2746 1 /
7D
Rivet Tool am-2834 1 /
E_=)
Drill N/A 1 d
1
5/8" Drill Bit or Step Drill N/A 1 e 2 77 <4

Internal Corner Parts List (am-5542)
Component ‘ Part # \ QTy \

Powered Elevator Internal Corner

Bracket am-5556 2




M8 Cam Follower am-5545 2

M8 x 1.25 Nylock Nut am-1509 2

3/16in. Déizge;f;e(:.;iz\/i:o 0.25in. am-1226 20

Fangedbeang o5z | " | 2

0.319in.1D 0.43.8 in.OD 0.313in. am-1678 p)

Long Aluminum Spacer

8 mm lgegfi r:*;*(‘éggzszf)“e'ded am-4456 | 2

8 mm Flat Washer am-1009 4

0.330in.1D 0.470in.OD 1.180 in. am-1610 1
Long Nylon Spacer

10-32 Nylock Jam Nut am-1063 2

0.192in.1D 0.313in. OD 2.000 in. am-1582 2

Long Aluminum Spacer

L




10-32 x 2.5 in. Socket Head Cap

Screw am-1024 2

External Corner Parts List (am-5544)
__ Component _____ Pat# _QIV _____ Photo

Powered Elevator External Corner

Bracket, Side A am-5558_A | 1

Powered Elevator External Corner

Bracket, Side B am-5558_B | 1

M8 Cam Follower am-5545 2

M8 x 1.25 Nylock Nut am-1509 2

3/16 in. Diameter 0.126 to 0.25 in.

Grip Steel Rivet am-1226 10

5mm ID 15 mm OD Shielded

Flanged Bearing (F695ZZ7) am-5469 2

0.319in.1D 0.43.8 in.OD 0.313in. am-1678 )
Long Aluminum Spacer

8 mm ID 22 mm OD Shielded am-4456 2

Bearing (608Z77)




8 mm Flat Washer am-1009 4

0.330in.1D 0.470in.0OD 1.180 in. am-1610 1
Long Nylon Spacer

10-32 Nylock Jam Nut am-1063 2

0.192in.1D 0.31.3 in. OD 2.000 in. am-1582 2

Long Aluminum Spacer
10-32 x 2.5 in. Socket Head Cap am-1024 5
Screw

Passthrough Corner Parts List (am-5543)

Component ‘ Part# | QTY |
Powered Elevator Passthrough aM-5557 )
Corner Bracket
0.192in.1D 0.37.5 in. OD 2.000 in. am-1600 9
Long Aluminum Spacer
5mm ID 15 mm OD Shielded
- 2
Flanged Bearing (F69577) am-5469




10-32 x 2.5 in. Socket Head Cap

Screw am-1024 2

10-32 Nylock Jam Nut am-1063 2

3/16 in. Diameter 0.126 to 0.25 in.

- 16
Grip Steel Rivet am-1226

Powertrain Parts List (am-5552/am-5553)
Component ‘ Part#  QTY | Photo

Powered Elevator Powertrain \ o |

Transmission Plate am-5555 1 /

Powered Elevator Powertrain Shaft

Support Plate am-5559 !

10 feet of Rope 1/8 in. diameter am-4559 3

Climber in a Box Winch Spool am-
Pulley 4647 2000

Great Red Tacky Grease, 14.2 gram am-2768 1

3" Long 2" Hex Shaft am-4883 2 &




1/2 in.Hex ID 1.125 in. OD Shielded

- 6
Flanged Bearing am-2986

1/2in. Hex 0.063in. Long Molded am-3948-
Spacer 063

1/2in. Hex 0.125in. Long Molded am-3948-
Spacer 125

1/2in. Hex 0.500in. Long Molded am-3948-
Spacer 500

1/4-20 x 0.5 in. Button Head Cap

am-1039 4
Screw

1/4 in. Flat Washer am-1027 4

10-32 x 0.5 in. Socket Head Cap

am-1002 1
Screw

#10x 0.75 in. Fender Washer am-1523 2

02040000

Tensioning Kit Parts List (am-5588)
Component ‘ Part#  QTY | Photo

3”Long 1/2 in. Hex Shaft am-4883 1




1/2 in. Hex Ratchet Plate am-5271 1
Bearing Retention Plate am-5273 1
1/2in.Hex ID 1.125in. QD Shielded 2M-2986 1
Flanged Bearing
1/2in. Hex 0.375in. Long Molded am-3948- 1
Spacer 375
1/4-20 x 0.5 in. Button Head Cap am-1039 5
Screw
10 feet of Rope 1/8 in. diameter am-4559 1
1/4 in. Flat Washer am-1027 2
10-32 x 2.75 in. Socket Head Cap am-1397 )
Screw
10-32 Nylock Jam Nut am-1063 2
Crossbar Kit Parts List (am-5554)
Component ‘ Part# | QTY |




10-32 Threaded 1 in. Long 0.375 in.

Dia. Standoff am-1701

10-32 x 1.5 in. Socket Head Cap am-1014
Screw

10-32x 2.5 in. Socket Head Cap am-1024

Screw




The AndyMark Powered Elevator is a highly customizable product. This guide will describe
how to assemble each type of corner and stage and what each is used for, but it is up to you
to decide the best configuration for your elevator.

Internal Corner Carriage Stage 1 Stage Elevator Powertrain
Passthrough Corner Carriage Support Stage | 2 Stage Elevator Tensioning Kit
External Corner Outer Stage Crossbar Kit

Addon Stage
Single Stage

Carriage Stage (am-5546)

The Carriage Stage is the innermost stage of the elevator and has the largest range of travel. A
Carriage Stage is constructed using [4] Internal Corners. The size of the Carriage Stage sets the
width for the entire elevator, and the extrusions used can be a minimum of 6” wide and 6” tall.

O@

®)(@)(®)(©)(®) 0 O O O O O 0O O O (8)(©)(6)(©)(®)
® . @

A

Hstart
6” min

Wstart
6” min

< >

@) @@ @/ c 0 0 0 0 0 0 0 O (@E)@EE
©)(@)(@®(@E]Cc 0 0 O 00 0 O O[eE)eE)E

v

2)(@(@)(E){@]0 0 O O 0 C O O O [6)(©)e)E)E




Carriage Support Stage (am-5547)
In multi-stage elevators, the Carriage Support Stage is always constructed around the
Carriage Stage. It is built with [2] Passthrough Corners and [2] Internal Corners. The extrusions
used to set its width will be 3" longer than those used to set the Carriage Stage’s width. The
indicated tube ends should be cut shorter than normal to pass the string through into the
next stage.

- -
© . ) o)
é&%?@@@ooooooooooooooooo@@@%ﬁgg
\ /
Passthrough
Corner ©
0
O
w. + 3" -
start
9” min —L
q -
0
(©)
@ O
Internal ©
Corner \\\\\\\\\\ (©)
. gt |

ooooooooooooooo@@@@\)

O T




Outer Stage (am-5549)
In multi-stage elevators, the Outer Stage is always the outermost stage of the elevator. It is
constructed with [2] External Corners and [2] Passthrough Corners. A Crossbar Kit should

always be used with this stage to maintain its rigidity.

External
Corner
e O o
Wstart + 3 * Number of Stages 0o
O o]
< >

O O
O O
O O
© Passthrough e
©) Corner (©)

g@
O

ooooooooooooooooooooooo

b@
6©




Addon Stage (am-5548)

Addon stages can be added between Carriage Support Stages and Outer Stages to increase
the maximum travel of the elevator. It is constructed using [2] External Corners and [2]
Internal Corners. A Crossbar Kit should be used to support each stage. It will be 3" wider than
the preceding stage.

External
Corner
Worevious + 3"
_1 previous -1
1
o < >
o
o
o
G Internal
0
@ / Corner
)
L

Crossbar Kit

l

PoeocoocooOoOOODO0OO0OOD0O0O0O0OO0O0COODO0DCE
poocooOORDOOOODO0OO0QO0OO0QC0CCQC0QQOQCODOOODODDOC
poocoocooOoOODOOCOOCOOCOOOOODOOO




Single Stage
Single Stages are for use only in a 1-stage elevator. They are constructed with [4] Passthrough

Corners. It will be 3” wider than the Carriage Stage running inside it. The indicated tube ends
should be cut shorter than normal to pass the string through into the next stage.

o
)@ooooooooooooooooo_..

©)

Passthrough
- Corner

L ee6e

oelaooooor!oooom<g@

Qe;moooo

ooooooooooooooooo@

@ (@
Q

%@@mooooooooooooooooo@@g

o %




Internal Corner (am-5542)
This corner is used in locations where one stage rides inside of another.

Step 1: Press in [1] M5 bearing (am-5469) into each Internal Corner Bracket (am-5556) in the
location closest to the inside of the next stage as shown, with the bearing flanges facing
towards the outsides of the elevator.

nside of Next Stage

Unflanged Side|

=) =)
_J
O O O O O
.. O
OO0 00000000

N

Step 2: Rivet [1] Internal Corner Bracket with bearing installed to the end of [2] pieces of pre-
drilled extrusion using up to [10] rivets (am-1226).




Step 3: Slide a 2.5” 10-32 screw (am-1024) through one of the bearings, through a 2" spacer
(am-1582), through the bearing on the other plate, and then secure it with a 10-32 nut (am-
1063).

T

Step 4: Slide [2] 5/16" washers (am-1009) over a 2” spacer (am-1582), then an 8mm bearing
(am-4456), then a 1.18” spacer (am-1610), then a second 8mm bearing, then [2] more 5/16”
washers. Place this stack between the two brackets and secure it in place as shown with a 2.5”
10-32 screw (am-1024) and 10-32 nut (am-1063). Make sure the bearings spin freely when
tightened




Step 5: Rivet the second Internal Corner Bracket (am-5556) to the drilled extrusion using up to
[10] rivets (am-1226).

0

=
=
<«

Step 6: In the locations closest to the M5 bearings, attach [2] cam followers (am-5545) using
[115/16 spacer (am-1678) and [1] M8 locknut (am-1509) each as shown. Discard the nuts that
come pre-installed on the Cam Followers.




Passthrough Corner (am-5543)
This corner is used in locations where a rope will pass through and this corner of the elevator

will never pass by another stage.

Step 1: Press in [1] M5 bearing (am-5469) into each Passthrough Corner Bracket (am-5557) in
the location shown, with the bearing flanges facing towards the outsides of the elevator.

Unflanged Side

Step 2:Rivet [1] Passthrough Corner Bracket and bearing assembly to the end of [2] pieces of
drilled extrusion using up to [8] rivets (am-1226).

Gap for String




Step 3: Slide a 2.5” 10-32 screw (am-1024) through one of the two holes remaining in the
bracket, through a 2" spacer (am-1600), through the same hole on the other plate, and then
secure it with a 10-32 nut (am-1063). Select which hole to insert the screw through based on
the path of the string through your elevator - the string should always touch this spacer to
protect it from getting contacted bthe corner of your extrusion.

Step 4: Slide a 2.5” 10-32 screw (am-1024) through one of the bearings, through a 2" spacer
(@am-1600), through the bearing on the other plate, and then secure it with a 10-32 nut (am-
1063).

Step 5: Rivet the second Passthrough Corner Bracket (am-5556) to the drilled extrusion using
up to [8] rivets (am-1226).




External Corner (am-5544)
This corner is used in locations where one stage rides inside of another and does not have a
top bar.

Step 1: Press in [1] M5 bearing (am-5469) into each External Corner Bracket (am-5558_A, am-
5558 B) in the locations shown, with the bearing flanges facing towards the outsides of the
elevator.

Unflanged Side

Q

o Of ©

Q W

o ®ll ©

®®“\®J,
\k/\®;

Step 2: Rivet [1] External Corner Bracket with bearing installed to the end of [1] piece of drilled
extrusion using up to [5] rivets (am-1226) each.




Step 3: Slide a 2.5" 10-32 screw (am-1024) through one of the bearings, through a 2" spacer

(am-1582), through the bearing on the other plate, and then secure it with a 10-32 nut (am-
1063).

Step 4: Slide [2] 5/16” washers (am-1009) over a 2" spacer (am-1582), then an 8mm bearing
(@am-4456), then a 1.18" spacer (am-1610), then a second 8mm bearing, then [2] more 5/16"

washers. Place this stack between the two brackets and secure it in place as shown with a 2.5”
10-32 screw (am-1024) and 10-32 nut (am-1063).




Step 5: Rivet the second External Corner Bracket (am-5558_A or am-5558_B) to the
drilledextrusion using up to [5] rivets (am-1226).

Step 6: In the locations closest to the M5 bearings, attach [2] cam followers (am-5545) using
[115/16" spacer (am-1678) and [1] M8 Nut (am-1509) each as shown. Discard the nuts that
come installed on the Cam Followers.




Crossbar Kit (am-5554)

Crossbar kits are used to make stages with External Corners more rigid. To install a crossbar,
simply cut an extrusion to the outside width of the stage one is putting it on, then secure it in
place with [2] standoffs (am-1701), [2] 2.5" 10-32 screws (am-1024), and [2] 1.5” 10-32 screws
(am-1014) as shown.

1.5”

&
—

2.5

=)

& & &8 ©§ 8 8§ ®
) © © © © © © ©




Powertrain (am-5552 or am-5553)

Step 1: If not ordered with a three inch shaft, swap the included shaft on a Sport Gearbox with
the included 3” shaft by removing the retaining clip and replacing the shaft and then
reattaching the retaining clip, or otherwise extend the shaft of your planetary gearbox to 3”.

)

Step 2: Prepare the Sport Gearbox with a CIM style motor by following the instructions here,
or construct a similar planetary gearbox with a 3” output shaft and a 2" bolt circle.



https://shorturl.at/aEihJ

Step 3: Press [5] 1/2" hex bearings (am-2986) into all the properly sized holes on both the
Motor Mounting Plate (am-5555) and Shaft Support Plate (am-5559) as shown.

O 0 0O 0O 0O 0O O O 0O O O O O O O O OO OO0 O O

Step 4: Attach the Sport Gearbox to the Motor Mounting Plate (am-5555) using [2] 0.5” 10-32
screws (am-1002) with the bearing flanges on the same side as the motor.

Step 5: Slip [2] 3" hex shafts (am-4883) through the motor plate as shown, using [1] 0.5” 1/4-20
screw (am-1039) and [1] 1/4" washer (am-1027) each.




Step 6: Slide [1] 1/16" hex spacer (am-3948-063) over each of the three shafts as shown.

Step 8: Put on the other plate with the bearings already pressed in from step 3 with the
flanges facing away from the motor.




Step 9: Place the included gears on each shaft. If you have gears of different sizes, the smallest
gear goes in the center.

Step 10: On the two outer hex shafts, place 1/8” spacers (am-3948-125). On the center hex
shaft, place a 1/2" spacer (am-3948-500).

Step 11: Secure the two outer hex shafts with [1] 0.5” 1/4-20 screw (am-1039) and [1] 1/4"
washer (am-1027) each. The center shaft should be secured with a 1/2" 10-32 (am-1002) screw
and #10 fender washer (am-1523).




Tensioning Kit (am-5588)

The Tensioning Kit can be used in any elevator with a Powertrain installed. It allows the user
to tension a down-rope (rope that pulls down on the elevator to provide force in addition to
gravity to compress the elevator).

Step 1: Drill a 5/8" vertical hole in each stage in the horizontal center of the lift. You can use
the center pre-drilled hole as a guide, the hole does not have to be perfectly centered.

e ul © © I
) o e
e |1 @ Hole Locations for 2 ® |
e} o
| e © Stage Elevator ©
d © ©
e \
(©) E S S:s:==:s::3©@:s:s:s:s:s:s::<¢<
()
©) @@ @E)e & & &gle © © © & (0)©) ©) () 0©)
: ———FEEEE = A
7 QO _ (%)
eeeeeeeieeeeeeee
@5 < _eirrrrrztozssssE a2
@eeeeee(@@@@@@@@@@@7eeeeee@@
\ cepfARA |

Step 2: Drill [1] 5/8" horizontal hole in the innermost stage of the elevator. The center pre-
drilled hole can be used as a guide.

O -
O
e Hole Location
O
5 ©
b @)
(D@ ©(©)0 00 O OOOOO
P O o _o o
©©@©@®® 0 0 000000000000 0[eE©EM@EI®E)

O

O
T

O
T




Step 3: Drill a 0.201” or larger hole in the included hex shaft (am-4883). To do this, the shaft
should be clamped to a table or placed in a vice.

Hole Location

Step 4: Affix the Ratchet Plate (am-5271), hex bearing (am-2986), and bearing mount (am-
5273) using [2] 2.75" 10-32 screws (am-1397) and [2] 10-32 nuts (am-1063). Make sure the
assembly is centered on the holes you drilled.

Step 5: Insert the hex shaft into the assembly, and then pass a rope through the holes. Tie it
into a knot so that the rope cannot pass back through.




Step 6: Secure the hex shaft with [2] 0.5" 1/4-20 button head screws (am-1039) and [2] 1/4"
washers (am-1027). The shaft will slide within the assembly for now, but the exposed hex
shaft can be used to tension the rope with a 1/2" wrench once the rest of the elevator is
strung.

Step 7: String the elevator according to the example diagrams on pages 32 & 33. When tying
the center rope, refer to Step 8 below.

Step 8: Put the elevator into its most extended configuration. Tighten the rope until it is
taught. Slide the 0.375” spacer (am-3948-375) onto the hex shaft to fix the hex shaft in place.
L]




1 Stage Elevator (am-5560)
A 1 Stage Elevator contains a Single Stage, a Carriage Stage and the 1 Stage Powertrain Kit to
provide power. Rope is routed as shown.

4 @@uoococonuoooooaac@@{l@@@

@E@@E@E@E 0 0 0 00 0 0 0 oREEGEE

@}@)®)(s]O0 0 O O 0 O O O O (&)=
OICIOIO =N NNl OIOIOIO
o ry

o @,

O OIOIOIOIO -X-] o o @HEEEG

e

Rope inside Tube




2 Stage Elevator (am-5551)
A 2 Stage Elevator contains a Carriage Stage, Carriage Support Stage, Outer Stage, and the 2
Stage Powertrain Kit to provide power. Rope is routed as shown.

-

/J‘\'@@00000000000000000@@'@
. @

(©lc}

‘000000000000 O0O00000000000O0C
0C000O0OO0OO0OOOO0000OO00O0OC
O0000000000000000000000GO0C

REEAEHE

oo

E@E@EEO0 0000000000000 000000000000000000000000000000D0000C0000000D00000000000000000000000O0O0O© 00 o0(ENE

@EEE000000000000000000000000000000000000000000000000000000000000000000000000000C0000C00000

@ @
. @E)@E)(s]0 0 0 0 0 0 0 0 0a)s(E)(s)s) .
[ 1
© 6 o
@ 6] o
@ ® 1| d
Q 8] d
o o 4
o o d
(- o d
o o
o ]
o O
o [+]
o =
O O
(&) 6“
H H (@) (©)
Rope inside Tube 5 5
®) Q
J
’ [@)(@)(@)@)(@] 0 O 0 O [e)e)(@)(o)(s) o
@ @
O @@EE@Eoc o 00000 00000 o o[EEEEE @
o Q.o . . o Ooe

o

g ©
@@EGCc 0000000000 00000[00000O0EBEE

© {23 ©




